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(B 8 A7)
1.L8K-16| Pass
2.L8K-17| Pass
# 500 kgf 494 |3. L8K-18| Pass
A7 e 4. L8K-20| Pass
5.L8N-16| Pass
6. L8N-17| Pass
7. L8N-18| Pass
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Test Report

Contract No : 16032502B
Issue Date : Mar. 31, 2016
Applicant ~ : LIDA MACHINERY CO. LTD.

Address : 33068 NO.2,Xingzhong St., Taoyuan Dist., Taoyuan
City

Product - Single speed free wheel

¥

Model No  : 1. L8K-16 g4

2. L8K-17 L33
3. L8K-18
4. L8K-20
5. L8N-16
6. L8N-17
7. L8N-18

Test Method : As shown in the test report

Note: (1)The product is supplied by the applicant which has been tested by CHC and the
test result is shown in this test report.

(2)This test report is responsible only for the tested product, not for the suit.
(3) This test report has 6 pages which shall not be abstracted and partial copied.
(4) There is only one test report for the applicant.

Approved by (/{m %%7 CKan Tested by izj— L‘-/ZU\/ %fﬁ/
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Contract No : 16032502B

1.Test sample :

The sample is shown in Fig. 1 to 7. Specification of the sample is shown
in Tab. 1.

160325028~
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Contract No : 16032502B

Fig. 1 to 7 Test sample
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Tab. 1 Specification of the sample

40768HER T XEI7TEE175% TEL :886-4-23501100
17.37Rd., Taichung Industry Park. FAX:886-4-23502752
407, Taichung, Taiman

http://chctest .tbnet.org.tw

Contract No : 16032502B

Sample Specification Comments
Single speed free wheel Material | Weight (g)
1. L8K-16 144
2. L8K-17 169
3. L8K-18 179
Model No | 4. L8K-20 Metal 200
5.L8N-16 138
6. L8N-17 159
7. L8N-18 168

2.Test item : As shown in Tab. 2.

Tab. 2 Test item summary

No.

Test item

Requirement and test method
JISD9418 : 2008

1

Strength of hub cogs

Sec.

N

3. Test equipment - As shown in Tab. 3.

Tab. 3 Test equipment

Equipment

Serial number

Comments

Rolling test machine

AE-01
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4. Test result ;: As shown in Tab. 4.

Tab. 4 Test result

A07E5MER T EEI7EE175R
17.37Rd., Taichung Industry Park.

407, Taichung, Taiwan

Contract No : 16032502B

TEL :886-4-23501100
FAX:886-4-23502752
http://chctest .tbnet.org.tw

No. | Test item Requirement Condition Result
(Fig. 8)
1.L8K-16 | Pass
There shall be no 2.L8K-17 | Pass
1 Strength of |fractures or visible |1. Static force : (3. L8K-18 | Pass
hub cogs cracks in any part 500kgf 4. 1.8K-20 | Pass
of free wheel. 5. L8N-16 | Pass
6. L8N-17 | Pass
7.L8N-18 | Pass
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Contract No : 16032502B

J

8(2)
Fig. 8 Strength of hub cogs

End of this report.
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